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SPORTON LAB.
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GSM850 (GSM)
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Spectrum

Spectrum

Ref Level 29.50 dBm

Offset 14.50 d& Mode Auto Sweep

Ref Level 29,50 dem  Offset 14.50 d8 Mode Auto Sweep
SGL Count 50/50 SGL Count 50/50
@1 Max Max
Limit ¢heck PABS |_SPURIRE CHBEKABS _ PABS
20 dkife _BPURIOUS LINE ABS PABS L] zuﬁm _$PURIOUS_LINE_ABS_ PABS
10 d: jr\\ 1'3[ \
0 der ] 0 \
-10d / \“ -jod \‘
-20 dé: ’V. 20 dB r\
-30 d8 1‘ -30 dey \
-40 db; f -40 dBm: ]
B " .
50 d ‘ -50 dey i s — ” -
-60 dBs v -60 dBm—
Start 820.0 MHz 2003 pts Stop 824.5 MHz Start 848.5 MHz 2003 pts Stop 855.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __PowerAbs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
820.000 MHz 823.000 MHz 100.000 kHz 822,96853 MHz -48.08 dém -35.08 dB 848.500 MHz 849.000 MHz 10,000 kHz 848.82385 MHz 22,04 dBm -12.96 dB
823.000 MHz 824.000 MHz 3.000 kHz 823,97705 MHz -18.68 dém -5.68 dB 849,000 MHz 850.000 MHz 3,000 kHz 849.01697 MHz -16.93 dBm -3.93 d8
824.000 MHz 824.500 MHz 10.000 kHz 824.26896 MHz 22.67 dBm -12.33 dB 850.000 MHz 855,000 MHz 100.000 kHz 850.00749 MHz -48.43 dBm -35.43 dB
) Nig
L J{ J [ )i ] T )
Date: 9.JUL.2016 04:26:00 Date: 9.JUL.2016 04:27:34
. oo
Spectrum ||| Spectrum
Ref Level 29.50 dBm Offset 14.50 d@ Mode Auto Sweep Ref Level 29.50 dém Offset 14.50 dB Mode Auto Sweep
SGL Count 50/50 SGL Count 50/50
@1 Max @1 Max
Limit ¢heck PABS _SPURIRIHE CHYEKABS PABS
20 dl ine $SPURIOUS_LINE_ABS PABS 20 dl ind _$PURIOI INE_ABS PABS
10 de /J “\ 10[!“&\‘
0 di 1’ 0 ¢B! ‘J
10d d
SPURIOUS_LINE_ABS_ \ l
-20 dB J" V‘\ q0d l
-30d 0d \
40 dB -40d Y
500 i \ Al
39 Pl e i o 50 d I oA i
-60 dB W -60 dBm—
Start 820.0 MHz 2003 pts Stop 824.5 MHz ] |[| Start 848.5 MHz 2003 pts Stop 855.0 MHz
|Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
820.000 MHz 823.000 MHz 100.000 kHz 822.68082 MHz -48.66 dBm -35.66 dB 848.500 MHz 849,000 MHz 10,000 kHz 848.73703 MHz 18.27 dém -16.73 dB
823.000 MHz 824,000 MHz 3,000 kHz 823,99301 MHz -25.06 dBm -12.06 dB 849,000 MHz 850,000 MHz 3,000 kHz 849.01098 MHz -20.94 dBm -7.94 d
824.000 MHz 824.500 MHz 10.000 kHz 824.13623 MHz 17.76 dBm -17.24 d8 850.000 MHz 855,000 MHz 100.000 kHz 850,08242 MHz -47.93 dBm -34.93 dB
T w

JU

Date: 9.JUL.2016 01:47:56

L J

L JL

Date: 9.JUL.2016 01:49:28

) (111 —

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX: 86-0512-5790-0958

FCC ID : HLZDMZ628

Page Number : A18 of A28
Report Issued Date : Aug. 02, 2016
Report Version : Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.1



SPORTON LAB.

FCC RF Test Report

Report No. : FG630504A

GSM1900 (GSM)

( ‘] =)
Sp um u%: Spectrum v
Ref Level 30.00 dém  Offset 15.00 dg Mode Auto Sweep Ref Level 30.00 dBm  Offset 15.00 d8 Mode Auto Sweep
SGL Count 50/50 SGL Count 50/50
@1 Max Max
Limit ¢heck _SPURIRIGE CHBEKABS PABS
e B s Y iie 1FPURIOUS_LINE_ABS PABS
- d,l\,ml _$PURIOUS_LINE_ABS_ 20ﬁ : S.
1 \ 10 \
{[ \\ 0g¢Bm \
-1p dem—
LTNE_ABS_ ’ h t
V 0 dBr ,‘
-30d
— ey -40d
S0d
60 d
Start 1.845 GHz 2503 pts Stop 1.8505 GHz Start 1.9095 GHz 2503 pts Stop 1.915 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __PowerAbs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
1.845 GHz 1.849 GHz 1.000 MHz 1.84899 GHz -37.96 d8m -24.96 dB 1.909 GHz 1.910 GHz 10,000 kHz 1.90987 GHz 23.29 dBm -11.71 dB
1.849 GHz 1.850 GHz 3.000 kHz 1.85000 GHz -19.56 dém -6.56 dB 1,910 GHz 1.911 GHz 3,000 kHz 1.91002 GHz -19.46 dBm -6.46 di
1.850 GHz 1.851 GHz 10.000 kHz 1.85022 GHz 23.44 dBm -11.56 dB 1.911 GHz 1,015 GHz 1.000 MHz 1,91100 GHz -38.38 dBm -25.38 dB
Y Nig
{ JU J ( )y ) T )
Date: 9.JUL.2016 03:34:37 Date: 9.JUL.2016 03:36:13
. oo
Spectrum Z¥[] Spectrum
Ref Level 30.00 dBm Offset 15.00 d@ Mode Auto Sweep Ref Level 30.00 dBm Offset 15.00 dB Mode Auto Sweep
SGL Count 50/50 SGL Count 50/50
@1 Max @1 Max
Limit ¢heck PABS _SPURIRIE CHYEKABS PABS
2 _$ S s ABS Line |$PURIOUS_|LINE_ABS_ PABS
0 _Line $PURIOUS_LINE_ABS_ PA| 20 dBmS -
US_LINE_ABS_ { \
|
Start 1.845 GHz 2503 pts Stop 1.8505 GHz ||| start 1.9095 GHz 2503 pts Stop 1.915 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.845 GHz 1.849 GHz 1.000 MHz 1,84895 GHz -38.91 dém -25.91 dB 1.000 GHz 1.910 GHz 10,000 kHz 1.90980 GHz 20,18 dBm -14.82 dBb
1.849 GHz 1.850 GHz 3,000 kHz 1.84997 GHz -27.12 dém -14.12 d8 1,910 GHz 1.911 GHz 3,000 kHz 1.91002 GHz -27.99 dBm -14.99 dB
1.850 GHz 1.851 GHz 10.000 kHz 1.85023 GHz 18.62 dBm -16.38 dB 1.911 GHz 1.915 GHz 1.000 MHz 1.91101 GHz -38.98 dBm -25.98 dB
) T
( JU ) I ee [ )i ) (111 —
Date: 9.JUL.2016 04:09:20 Date: 9.JUL.2016 04:10:53

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX: 86-0512-5790-0958
FCC ID : HLZDMZ628

Page Number : A19 of A28
Report Issued Date : Aug. 02, 2016
Report Version : Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.1



SPORTON LAB.

FCC RF Test Report

Report No. : FG630504A

WCDMA Band V (RMC 12.2Kbps)
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Rangelow | Rangeup | RBW. | Frequency | __PoweraAbs | Atimit___| Rangelow | RangeUp | RBW. | Frequency | __powerabs | Atimit___|
30.000 MHz 820.000 MHz 1.000 MHz 737.26886 MHz -38.20 dém -25,20 d& 30.000 MHz 820.000 MHz 1.000 MHz 219.30785 MHz -31.46 dem -18.46 dB
855,000 MHz 1.000 GHz 1,000 MHz 870.90580 MHz -36.58 dém -23.58 d8 855.000 MHz 1.000 GHz 1.000 MHz 966.26812 MHz -31.78 dém -18.78 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.61742 GHz -36.63 dam -23.63 d8 1.000 GHz 3.000 GHz 1.000 MHz 2.67742 GHz -30.68 dém -17.68 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.82177 GHz -33,56 dam -20.56 d8 3.000 GHz 7.000 GHz 1,000 MHz 6.55881 GHz -27.65 dam 14,65 d8
7.000 GHz 9.000 GHz 1,000 MHz 8.32396 GHz -34.56 d8m -21,56 d8 7.000 GHz 9.000 GHz 1.000 MHz 8.43695 GHz -32.17 d8m -19.17 d8
v ~
J J NI wa

Date: 9.JUL 2016 01:35:21

Date: 9.JUL 2016 01:58:47
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SPORTON LAB.

FCC RF Test Report

Report No. : FG630504A

GSM1900 (GSM)

GSM1900 (EDGE)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 25.00 dém  Offset 15.00 di

SGL Count 10/10

Mode Auto Sweep

Spectrum

Ref Level 25.00 dBm
SGL Count 10/10

Offset 15.00 db Mode Auto Sweep

Date: 9.JUL 2016 03:38:10

@1 Max @1 Max
20 gt §heck PAES 20 gt §heck PAES
Line _$PURIOUS_ ) INE_ABS PABS Line _$PURIOUS_ ) INE_ABS PABS
10 10
0 0
-10
30d
-50
-60 di -60 di
70 70
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __poweraAbs | ALimit | Rangelow | Rangeup | RBW | Frequenc | __poweraAbs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 209.11794 MHz -36.74 d8m -23.74d8 30.000 MHz 1.000 GHz 1,000 MHz 928.01349 MHz -36,84 d8m -23.84d8
1.000 GHz 1.845 GHz 1.000 MHz 1.47402 GHz -37.13 dém 24,13 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.09227 GHz -38.11 d8m -25.11d8
1.915 GHz 3.000 GHz 1,000 MHz 2.70078 GHz -35,25 dém -22,25 d 1.915 GHz 3.000 GHz 1,000 MHz 2.75950 GHz -35.54 dém -22.54d8
3.000 GHz 7.000 GHz 1.000 MHz 6.80327 GHz -33.17 dém -20.17 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.74828 GHz -33,04 dam -20,04 d8
7.000 GHz 13.600 GHz 1,000 MHz 11.84240 GHz -34,76 dam -21,76 d8 7.000 GHz 13.600 GHz 1,000 MHz 10.56775 GHz -34,56 dam -21,56 d8
13.600 GHz 19.100 GHz 1,000 MHz 17.62277 GHz -30,84 d8m -17.84 d8 13.600 GHz 19.100 GHz 1,000 MHz 15.56316 GHz -31,65 d8m -18.65 d8
w w
J ) Qi

Date: 9.JUL 2016 04:13:32

Middle Channel

Middle Channel

Spectrum

Ref Level 25.00 dém  Offset 15.00 di

SGL Count 10/10

Mode Auto Sweep

Spectrum

Ref Level 25.00 dBm
SGL Count 10/10

Offset 15.00 db Mode Auto Sweep

Date: 9.JUL. 2016 03:39:31

@1 Max @1 Max
20 gt §heck PAES 20 gt §heck PABS
Line _$PURIOUS_ ) INE_ABS PABS Line _$PURIOUS_ ) INE_ABS PABS

10 10

0 0

-10

30d

-50

-60 df -60 di

70 70

Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequenc |___Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequenc |___Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 301.70665 MHz -36,83 d8m -23.83 d8 30.000 MHz 1.000 GHz 1,000 MHz 986.18441 MHz -36,92 dem -23.92 d8
1,000 GHz 1.845 GHz 1.000 MHz 1.47402 GHz -38.50 dém -25.50 d8 1,000 GHz 1.845 GHz 1.000 MHz 1.60451 GHz -38.29 dém -25.29 d8
1.915 GHz 3.000 GHz 1.000 MHz 2.56883 GHz -36.12 dém -23.12 d8 1.915 GHz 3.000 GHz 1,000 MHz 2.68166 GHz -35.67 dém -22.67 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.75728 GHz -31,90 dam -18.90 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.65629 GHz -33,32 dém -20,32 d8
7.000 GHz 13.600 GHz 1,000 MHz 11.21545 GHz -34,75 dam -21,75 d8 7.000 GHz 13.600 GHz 1,000 MHz 11.18575 GHz -34,52 dam -21,52 d8
13.600 GHz 19.100 GHz 1,000 MHz 18.27722 GHz -30.88 d8m -17.88 d8 13.600 GHz 19.100 GHz 1,000 MHz 18.33339 GHz -30.33 d8m -17.33 d8
) J ) J

Date: 9.JUL 2016 04:14:53

Highest Channel

Highest Channel

sctrum

Ref Level 25.00 dém  Offset 15.00 di

SGL Count 10/10

Mode Auto Sweep

Spectrum

Ref Level 25.00 dBm
SGL Count 10/10

Offset 15.00 db Mode Auto Sweep

Date: 9.JUL 2016 03.40:52

@1 Max @1 Max
20 dbifit Gheck PAES 20 dbifit Gheck PAES
Line _$PURIOUS_| INE_ABS PAkS Line _$PURIOUS_| INE_ABS PAkS
10 10
0 d 0 d
204
-50
-60 di -60 di
70 70
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequenc: |___powerabs | ALimit | RangeLow | Rangeup | RBW | Frequency |___powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 973.09585 MHz -37.15 dém -24.15d8 30.000 MHz 1.000 GHz 1,000 MHz 855.29985 MHz -36.94 d8m -23.94d8
1.000 GHz 1.845 GHz 1.000 MHz 1.07960 GHz -38.00 dém -25.00 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.64209 GHz -37.45 dém -24,45 d8
1.915 GHz 3.000 GHz 1,000 MHz 2.46320 G -36.22 dém -23.22.d8 1,915 GHz 3.000 GHz 1.000 MHz 2.63650 GHz -36.18 dém -23.18 d8
3.000 GHz 7.000 GHz 1.000 MHz 5.72941 GHz -32,87 dém -19.87 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.25784 GHz -32,95 dam -19.95 d8
7.000 GHz 13.600 GHz 1,000 MHz 9.84652 GHz -34,23 dam -21,23 d8 7.000 GHz 13.600 GHz 1,000 MHz 13.51538 GHz -34,40 dam -21,40 d8
13.600 GHz 19.100 GHz 1,000 MHz 18.27290 GHz -31.80 dém -18.80 d8 13.600 GHz 19.100 GHz 1,000 MHz 17.60784 GHz -31.60 dem -18.60 d8
)i J )i J

Date: 9.JUL 2016 04:16:17
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SPORTON LAB.

FCC RF Test Report

Report No. : FG630504A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum #

Ref Level 24.50 dm  Offset 14.50 dB Mode Auto Sweep

Spectrum #

Ref Level 25.00 dém  Offset 15.00 di Mode Auto Sweep

SGL Count 10/10

J

Date: 9.JUL 2016 02:25:35

Date: 9.JUL 2016 02:58:42

SGL Count 10/10
@1 Max @1 Max
20 gbinit $heck PAES 20 ghifnit ¢heck PAES
Line _§PURIOUS_| INE_ABS PAES Line _$PURIOUS_| INE_ABS pAES
10 10
0 0
-10 -
SeURIOUS_LINE
220 di !
0 30
: 0
50
60 d
60d
70
-70
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Range Low | Rangeup | RBW | Frequency |___Ppowerabs | ALimit |
Rangelow | Rangeup | RBW | Frequency | Powerabs | Atimit | 30.000 MHz 1.000 GHz 1.000 MHz 376.35932 MHz -36.49 dem -23.49 d8
30.000 MHz 820.000 MHz 1.000 MHz 619.40780 MHz -30,09 dém -17.09 d& 1.000 GHz 1.845 GHz 1.000 MHz 1.84473 GHz -29.73 dém -16.73 d8
855.000 MHz 1.000 GHz 1.000 MHz 994.89130 MHz -36.39 dem -23.39 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.62161 GHz -35.93 dém -22.93 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.62217 GHz 04 dem -23.04 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.34933 GHz -31.80 dém -18.80 de
3.000 GHz 7.000 GHz 1,000 MHz 5.46494 GHz -33,86 dam -20.86 d8 7.000 GHz 13.600 GHz 1,000 MHz 11.21168 GHz -34.51 dam -21.51 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.33533 GHz -34.81 d8m -21.81 d8 13.600 GHz 19.100 GHz 1.000 MHz 16.62302 GHz -31.11 d8m -18.11 d8
w ~
J ARED wa

Middle

Channel

Middle Channel

Spectrum #

Ref Level 24.50 dBm
SGL Count 10/10

Offset 14.50 dB

Mode Auto Sweep

(@1 Max

20 gbinit ¢heck PAES
Line _§PURIOUS_| INE_ABS, PABS

10

0

Spectrum

Ref Level 25.00 dém
SGL Count 10/10

Offset 15.00 d&

Mode Auto Sweep

20 dhifnit $heck PAES
Line _$PURIOUS_) INE_ABS PABS

10

0

OUS_LINE_;

Date: 9.JUL 2016 02:26:59

Date: 9.JUL 2016 03:00:10

-50
60 d
60 d8
70
-70
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | ALimit |
Rangelow | Rangeup | RBW | Frequency | Power Abs Alimit__| 30.000 MHz 1.000 GHz 1,000 MHz 605.36982 MHz -36.69 dm -23.69 d8
30.000 MHz 820.000 MHz 1.000 MHz 551.73163 MHz -37,49 dém -24,49 d 1.000 GHz 1.845 GHz 1.000 MHz 1.76878 GHz -37.48 dém -24,48 dB
855.000 MHz 1.000 GHz 1.000 MHz 898.07971 MHz -36.44 dem -23.44 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.99776 GHz -35.54 dém -22.54 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.62317 GHz -36.79 dam -23,79 da 3.000 GHz 7.000 GHz 1.000 MHz 6.19935 GHz -33,23 dém -20.23 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.89126 GHz -33,29 dam -20,29 d8 7.000 GHz 13.600 GHz 1,000 MHz 10.62621 GHz -34,93 dam -21.93 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.99275 GHz -33.94 dém -20.94 d8 13.600 GHz 19.100 GHz 1.000 MHz 17.90953 GHz -31.69 dém -18.69 d8
)i ) )i ] NN e

Highest Channel

Highest Channel

ectrum #

Ref Level 24.50 dBm

Offset 14.50 db

Mode Auto Sweep

Spectrum #

Ref Level 25.00 dém
SGL Count 10/10

Offset 15.00 d&

Mode Auto Sweep

Date: 9.JUL 2016 02:28:25

Date: 9.JUL 2016 03:01:37

SGL Count 10/10
@1 Max @1 Max
20 dbiit fheck PAES 20 ghipnit heck PAB!
Line _§PURIOUS_} INE_ABS PAES Line _$PURIOUS_| INE_ABS PAES
10 10
0 0
104
SPURIOUS_LT
20 dem—3
30
-50
60 d
60 d8
70
70 i
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit |
Rangelow | Rangeup | RBW | Frequencs Power Abs Alimit | 30.000 MHz 1.000 GHz 1.000 MHz 740.89705 MHZ -36.68 dem -23.68 d&
30.000 MHz 820.000 MHz 1.000 MHz 794.53523 MHz -37.54 dém -24.54 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.58508 GHz -38.11 dém -25.11 d8
855,000 MHz 1.000 GHz 1,000 MHz 855.03623 M -31.11 dém -18.11 d8 1.915 GHz 3.000 GHz 1.000 MHz 1.91534 GHz -26.61 dém -13.61d8
1.000 GHz 3.000 GHz 1.000 MHz 2.48194 GHz -36.17 dem -23.17 d8 3,000 GHz 7.000 GHz 1.000 MHz 6.61880 GHz -32,18 dém -19.18 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.33633 GHz -33,60 dam -20.60 d8 7.000 GHz 13.600 GHz 1,000 MHz 11.84193 GHz -34.05 dam 21,05 d8
7.000 GHz 9.000 GHz 1,000 MHz 7.93951 GHz -34.90 dm -21.90 d8 13.600 GHz 19.100 GHz 1.000 MHz 18.22772 GHz -31.95 dém -18.95 d8
w ~
J J NENED wa
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saronis. FCC RF Test Report

Report No. : FG630504A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum #

Ref Level 30.00 dém  Offset 15.00 d&
SGL Count 10/10

Mode Auto Sweep

(@1 Max

Limit ¢heck
20 dbipe—HPURIOUS JINE ABS
10 df
0

-10

Date: 9.JUL 2016 03:18:56

Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions

RangeLow | Rangeup | RBW | Frequenc | __poweraAbs | ALimit |

30.000 MHz 1.000 GHz 1,000 MHz 866.44928 MHz -36,71 d8m -23.71d8

1.000 GHz 1.708 GHz 1.000 MHz 1.70482 GHz -30.34 dm 17,34 d8

1.760 GHz 3.000 Gz 1.000 MHz 2.59170 GHz -35.91 dem -22.91d8

3.000 GHz 7.000 GHz 1.000 MHz 6.16985 GHz -32,20 dem -19.20 de

7.000 GHz 13.600 GHz 1,000 MHz 12.80405 GHz -34,49 dam -21,49 d8

13.600 GHz 18.000 GHz 1.000 MHz 17.91436 GHz -32.18 d8m -13.18 d8

)i J (]

Middle Channel

Spectrum

&)

Ref Level 30.00 dém  Offset 15.00 B
SGL Count 10/10

Mode Auto Sweep

Limit fheck
20 dbife—HPURIOUS }INE ABS
10 df

0

]

Date: 9.JUL 2016 03:20:24

60
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
RangeLlow | Rangeup | RBW | Frequency |___Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 975.51974 MHz -37,48 dém -24,48 d8
1.000 GHz 1.708 GHz 1.000 MHz 1.60723 GHz -38.07 dém -25.07 d8
1.760 GHz 3.000 GHz 1,000 MHz 2.61325 GHz -36.59 dém -23.50 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.60330 GHz -32,70 dem -19.70 da
7.000 GHz 13.600 GHz 1,000 MHz 12.24545 GHz -34,07 dam -21,07 d8
13.600 GHz 18.000 GHz 1,000 MHz 16.87101 GHz -31.18 d8m -18.18 d8

G

Highest Channel

Spectrum %

&

Ref Level 30.00 dém  Offset 15.00 dB
SGL Count 10/10

Mode Auto Sweep

Limit fheck
20 dbife—HPURIOUS }INE ABS

60
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequenc |__Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 868.38831 MHz -35,88 d8m -22,88 d8
1.000 GHz 1.708 GHz 1.000 MHz 1.33347 GHz -38.37 d8m -25.37 d8
1.760 GHz 3.000 GHz 1.000 MHz 1.76054 GHz -27.67 dém -14.67 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.85077 GHz -33.19 dam -20.19 d8
7.000 GHz 13.600 GHz 1,000 MHz 9.22805 GHz -34,69 dam -21,69 d8
13.600 GHz 18.000 GHz 1,000 MHz 16.87761 GHz -31.41 dém -18.41 d

)i J

Date: 9.JUL 2016 03:21:46
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saronis. FCC RF Test Report

Report No. : FG630504A

Frequency Stability

Test Conditions Middle Channel G(S(Q/g\i;) G(EII\DAE?E(; 2L5|Fr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0048 0.0143
40 Normal Voltage 0.0072 0.0084
30 Normal Voltage 0.0048 0.0179
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0024 0.0024
0 Normal Voltage 0.0012 0.0060
110 Normal Voltage 0.0096 0.0132 PASS
-20 Normal Voltage 0.0084 0.0096
-30 Normal Voltage 0.0108 0.0108
20 Maximum Voltage 0.0036 0.0120
20 Normal Voltage 0.0024 0.0167
20 Battery End Point 0.0132 0.0012
Test Conditions Middle Channel GS(?;A;I?A(;O G(SE'\ggg)o NI:)itn;itz
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0011 0.0043
40 Normal Voltage 0.0005 0.0059
30 Normal Voltage 0.0021 0.0027
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0080 0.0005
0 Normal Voltage 0.0059 0.0016
10 Normal Voltage 0.0037 0.0037 PASS
-20 Normal Voltage 0.0021 0.0011
-30 Normal Voltage 0.0027 0.0005
20 Maximum Voltage 0.0011 0.0053
20 Normal Voltage 0.0005 0.0021
20 Battery End Point 0.0085 0.0048
Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.4V. ; Maximum Voltage =4.35V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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saronis. FCC RF Test Report

Report No. : FG630504A

Test Conditions Middle Channel Xéﬂiﬂggigzs\; 2L5|Fr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0024
40 Normal Voltage 0.0012
30 Normal Voltage 0.0084
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0036
0 Normal Voltage 0.0072
-10 Normal Voltage 0.0024 PASS
-20 Normal Voltage 0.0012
-30 Normal Voltage 0.0060
20 Maximum Voltage 0.0048
20 Normal Voltage 0.0096
20 Battery End Point 0.0048
Test Conditions Middle Channel Xéﬁ%ﬂggzgg;; NI:)I»:T:;_
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0005
40 Normal Voltage 0.0011
30 Normal Voltage 0.0059
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0048
0 Normal Voltage 0.0027
10 Normal Voltage 0.0043 PASS
-20 Normal Voltage 0.0016
-30 Normal Voltage 0.0021
20 Maximum Voltage 0.0053
20 Normal Voltage 0.0037
20 Battery End Point 0.0005
Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage =4.35 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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saronis. FCC RF Test Report

Report No. : FG630504A

Test Conditions Middle Channel \(Aé(;ADCMf\zgaKnbc:,IS\)/ lenltrzltz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0006
40 Normal Voltage 0.0063
30 Normal Voltage 0.0006
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0017
0 Normal Voltage 0.0069
-10 Normal Voltage 0.0058 PASS
-20 Normal Voltage 0.0052
-30 Normal Voltage 0.0046
20 Maximum Voltage 0.0075
20 Normal Voltage 0.0023
20 Battery End Point 0.0012
Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage =4.35 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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= as. FCC RF Test Report Report No. : FG630504A

Appendix B. Test Results of Radiated Test

ERP/EIRP
Horizontal Vertical
Channel Mode
ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 28.30 0.6753 12.89 0.0194
- GSM850
Middle GSM 28.13 0.6499 12.41 0.0174
Highest 27.90 0.6160 12.31 0.0170
Lowest 23.23 0.2102 7.99 0.0063
- GSM850
Middle 23.47 0.2223 8.12 0.0065
- EDGE class 8
Highest 24.04 0.2534 8.25 0.0067
Lowest 19.31 0.0853 4.38 0.0027
) WCDMA Band V
Middle 19.80 0.0954 4.44 0.0028
- RMC 12.2Kbps
Highest 21.08 0.1281 5.36 0.0034
Limit ERP < 7W Result PASS
Horizontal Vertical
Channel Mode
EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 27.54 0.5671 20.21 0.1050
] GSM1900
Middle GSM 27.20 0.5253 19.05 0.0804
Highest 27.50 0.5625 19.45 0.0880
Lowest 24.10 0.2568 16.96 0.0496
- GSM1900
Middle 23.76 0.2375 16.18 0.0415
- EDGE class 8
Highest 24.89 0.3086 17.08 0.0510
Lowest 22.05 0.1603 14.93 0.0311
- WCDMA Band Il
Middle 22.81 0.1910 14.85 0.0305
- RMC 12.2Kbps
Highest 23.16 0.2072 15.23 0.0333
Limit EIRP < 2W Result PASS
Horizontal Vertical
Channel Mode
EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 19.91 0.0979 17.14 0.0518
) WCDMA Band IV
Middle 19.98 0.0995 15.84 0.0384
- RMC 12.2Kbps
Highest 20.19 0.1044 14.72 0.0296
Limit EIRP < 1W Result PASS
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : BlofB8
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saronis. FCC RF Test Report

Report No. : FG630504A

Radiated Spurious Emission

GSM850 (GSM)

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1648 -39.79 -13 -26.79 -40.94 -41.65 1.19 5.20 H
2472 -53.46 -13 -40.46 -56.45 -55.68 1.53 5.90 H
3296 -61.60 -13 -48.60 -65.55 -64.39 1.76 6.70 H
Lowest 1648 -50.48 -13 -37.48 -49.81 -52.34 1.19 5.20 V
2472 -56.42 -13 -43.42 -58.4 -58.64 1.53 5.90 V
3296 -61.84 -13 -48.84 -65.16 -64.63 1.76 6.70 V
1672 -41.58 -13 -28.58 -42.52 -43.44 1.19 5.20 H
2512 -55.74 -13 -42.74 -58.73 -57.96 1.53 5.90 H
Middle 3344 -60.72 -13 -47.72 -64.67 -63.51 1.76 6.70 H
1672 -51.70 -13 -38.70 -50.8 -53.56 1.19 5.20 V
2512 -57.92 -13 -44.92 -59.9 -60.14 1.53 5.90 \Y
3344 -62.05 -13 -49.05 -65.37 -64.84 1.76 6.70 \Y
1696 -42.29 -13 -29.29 -43.21 -44.15 1.19 5.20 H
2544 -55.39 -13 -42.39 -58.38 -57.61 1.53 5.90 H
Highest 3392 -61.29 -13 -48.29 -65.24 -64.08 1.76 6.70 H
1696 -53.86 -13 -40.86 -52.23 -55.72 1.19 5.20 V
2544 -56.44 -13 -43.44 -58.42 -58.66 1.53 5.90 \Y
3392 -61.35 -13 -48.35 -64.67 -64.14 1.76 6.70 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronis. FCC RF Test Report

Report No. : FG630504A

GSM850 (EDGE class 8)

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1648 -60.54 -13 -47.54 -59.17 -62.40 1.19 5.20 H
2472 -61.27 -13 -48.27 -64.26 -63.49 1.53 5.90 H
3296 -60.60 -13 -47.60 -64.55 -63.39 1.76 6.70 H
Lowest 1648 -64.75 -13 -51.75 -62.71 -66.61 1.19 5.20 V
2472 -61.93 -13 -48.93 -63.91 -64.15 1.53 5.90 V
3296 -61.91 -13 -48.91 -65.23 -64.70 1.76 6.70 V
1672 -64.76 -13 -51.76 -63.39 -66.62 1.19 5.20 H
2509 -61.94 -13 -48.94 -64.93 -64.16 1.53 5.90 H
iadl 3345.6 -62.31 -13 -49.31 -66.26 -65.10 1.76 6.70 H
Middle 1672 -63.85 -13 -50.85 -61.81 -65.71 1.19 5.20 V
2509 -62.87 -13 -49.87 -64.85 -65.09 1.53 5.90 \Y
3345.6 -62.34 -13 -49.34 -65.66 -65.13 1.76 6.70 \Y
1696 -64.26 -13 -51.26 -62.89 -66.12 1.19 5.20 H
2544 -61.76 -13 -48.76 -64.75 -63.98 1.53 5.90 H
Highest 3392 -61.59 -13 -48.59 -65.54 -64.38 1.76 6.70 H
1696 -65.38 -13 -52.38 -63.34 -67.24 1.19 5.20 \
2544 -61.44 -13 -48.44 -63.42 -63.66 1.53 5.90 \
3392 -61.81 -13 -48.81 -65.13 -64.60 1.76 6.70 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronis. FCC RF Test Report

Report No. : FG630504A

GSM1900 (GSM)

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3702 -52.29 -13 -39.29 -56.69 -57.28 1.88 6.87 H
5550 -39.88 -13 -26.88 -53.77 -47.18 2.38 9.68 H
Lowest 7400.8 -56.46 -13 -43.46 -68.49 -65.53 2.74 11.81 H
3702 -56.79 -13 -43.79 -60.58 -61.78 1.88 6.87 \Y
5550 -51.41 -13 -38.41 -60.37 -58.71 2.38 9.68 V
7398 -56.42 -13 -43.42 -67.13 -65.49 2.74 11.81 V
3762 -47.29 -13 -34.29 -54.50 -52.28 1.88 6.87 H
5640 -43.55 -13 -30.55 -55.77 -50.85 2.38 9.68 H
Middle 7518 -57.03 -13 -44.03 -69.06 -66.10 2.74 11.81 H
3762 -56.09 -13 -43.09 -59.88 -61.08 1.88 6.87 V
5640 -52.49 -13 -39.49 -61.06 -59.79 2.38 9.68 \
7518 -57.47 -13 -44.47 -68.18 -66.54 2.74 11.81 \Y
3822 -45.15 -13 -32.15 -52.89 -50.14 1.88 6.87 H
5730 -46.07 -13 -33.07 -57.44 -53.37 2.38 9.68 H
Highest 7638 -56.13 -13 -43.13 -68.16 -65.20 2.74 11.81 H
3822 -57.81 -13 -44.81 -61.6 -62.80 1.88 6.87 V
5730 -54.33 -13 -41.33 -62.9 -61.63 2.38 9.68 \Y
7638 -57.81 -13 -44.81 -68.52 -66.88 2.74 11.81 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronis. FCC RF Test Report

Report No. : FG630504A

GSM1900 (EDGE class 8)

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3702 -55.91 -13 -42.91 -59.42 -60.90 1.88 6.87 H
5550 -51.04 -13 -38.04 -60.14 -58.34 2.38 9.68 H
Lowest 7400 -56.42 -13 -43.42 -68.45 -65.49 2.74 11.81 H
3700 -59.72 -13 -46.72 -63.51 -64.71 1.88 6.87 \Y
5550 -56.99 -13 -43.99 -65.56 -64.29 2.38 9.68 V
7398 -57.41 -13 -44.41 -68.12 -66.48 2.74 11.81 V
3762 -60.20 -13 -47.20 -63.71 -65.19 1.88 6.87 H
5640 -59.03 -13 -46.03 -67.22 -66.33 2.38 9.68 H
Middle 7520 -57.22 -13 -44.22 -69.25 -66.29 2.74 11.81 H
3760 -62.72 -13 -49.72 -66.51 -67.71 1.88 6.87 V
5640 -58.68 -13 -45.68 -67.25 -65.98 2.38 9.68 \
7518 -58.05 -13 -45.05 -68.76 -67.12 2.74 11.81 \Y
3822 -54.68 -13 -41.68 -58.23 -59.67 1.88 6.87 H
5730 -54.97 -13 -41.97 -63.16 -62.27 2.38 9.68 H
Highest 7638 -56.23 -13 -43.23 -68.26 -65.30 2.74 11.81 H
3822 -59.23 -13 -46.23 -63.02 -64.22 1.88 6.87 V
5730 -58.38 -13 -45.38 -66.95 -65.68 2.38 9.68 \
7638 -57.47 -13 -44.47 -68.18 -66.54 2.74 11.81 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronis. FCC RF Test Report

Report No. : FG630504A

WCDMA Band V(RMC 12.2Kbps)

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1656 -61.15 -13 -48.15 -59.78 -63.01 1.19 5.20 H
2480 -60.29 -13 -47.29 -63.28 -62.51 1.53 5.90 H
3304 -60.18 -13 -47.18 -64.13 -62.97 1.76 6.70 H
Lowest 1656 -64.94 -13 -51.94 -62.9 -66.80 1.19 5.20 \
2480 -61.51 -13 -48.51 -63.49 -63.73 1.53 5.90 V
3304 -61.31 -13 -48.31 -64.63 -64.10 1.76 6.70 V
1672 -62.49 -13 -49.49 -61.12 -64.35 1.19 5.20 H
2512 -61.46 -13 -48.46 -64.45 -63.68 1.53 5.90 H
Middle 3344 -60.06 -13 -47.06 -64.01 -62.85 1.76 6.70 H
1672 -64.22 -13 -51.22 -62.18 -66.08 1.19 5.20 V
2512 -62.35 -13 -49.35 -64.33 -64.57 1.53 5.90 \Y
3344 -60.77 -13 -47.77 -64.09 -63.56 1.76 6.70 \Y
1688 -57.12 -13 -44.12 -55.75 -58.98 1.19 5.20 H
2536 -60.43 -13 -47.43 -63.42 -62.65 1.53 5.90 H
Highest 3384 -60.86 -13 -47.86 -64.81 -63.65 1.76 6.70 H
1688 -64.27 -13 -51.27 -62.23 -66.13 1.19 5.20 V
2544 -62.14 -13 -49.14 -64.12 -64.36 1.53 5.90 V
3392 -60.68 -13 -47.68 -64 -63.47 1.76 6.70 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronis. FCC RF Test Report

Report No. : FG630504A

WCDMA Band II(RMC 12.2Kbps)

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3704.8 -62.73 -13 -49.73 -66.24 -67.72 1.88 6.87 H
5556 -59.41 -13 -46.41 -67.60 -66.71 2.38 9.68 H
Lowest 7409.6 -57.16 -13 -44.16 -69.19 -66.23 2.74 11.81 H
3702 -62.20 -13 -49.20 -65.99 -67.19 1.88 6.87 \
5557.2 -57.87 -13 -44 .87 -66.44 -65.17 2.38 9.68 V
7410 -58.15 -13 -45.15 -68.86 -67.22 2.74 11.81 V
3762 -63.07 -13 -50.07 -66.58 -68.06 1.88 6.87 H
5640 -59.14 -13 -46.14 -67.33 -66.44 2.38 9.68 H
Middle 7518 -56.76 -13 -43.76 -68.79 -65.83 2.74 11.81 H
3762 -62.03 -13 -49.03 -65.82 -67.02 1.88 6.87 \
5640 -58.62 -13 -45.62 -67.19 -65.92 2.38 9.68 \
7518 -58.42 -13 -45.42 -69.13 -67.49 2.74 11.81 V
3815.2 -62.15 -13 -49.15 -65.66 -67.14 1.88 6.87 H
5724 -59.60 -13 -46.60 -67.79 -66.90 2.38 9.68 H
Highest 7632 -57.30 -13 -44.30 -69.33 -66.37 2.74 11.81 H
3815.2 -61.82 -13 -48.82 -65.61 -66.81 1.88 6.87 V
5724 -59.10 -13 -46.10 -67.67 -66.40 2.38 9.68 \
7632 -58.32 -13 -45.32 -69.03 -67.39 2.74 11.81 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronis. FCC RF Test Report

Report No. : FG630504A

WCDMA Band IV(RMC 12.2Kbps)

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3426 -59.00 -13 -46.00 -65.79 -63.89 1.81 6.70 H
5137.2 -55.15 -13 -42.15 -67.83 -62.05 2.23 9.13 H
Lowest 6849.6 -53.28 -13 -40.28 -68.46 -61.34 2.60 10.66 H
3424.8 -60.81 -13 -47.81 -66.01 -65.70 1.81 6.70 \
5137.2 -54.41 -13 -41.41 -67.96 -61.31 2.23 9.13 V
6852 -53.42 -13 -40.42 -68.47 -61.48 2.6 10.66 V
3468 -59.53 -13 -46.53 -66.32 -64.42 1.81 6.70 H
5197.8 -54.68 -13 -41.68 -67.36 -61.58 2.23 9.13 H
Middle 6930.4 -53.30 -13 -40.30 -68.48 -61.36 2.60 10.66 H
3465.2 -60.79 -13 -47.79 -65.99 -65.68 1.81 6.70 V
5197.8 -53.44 -13 -40.44 -66.99 -60.34 2.23 9.13 \Y
6930 -53.42 -13 -40.42 -68.47 -61.48 2.6 10.66 V
3504 -58.54 -13 -45.54 -65.33 -63.43 1.81 6.70 H
5257.8 -53.81 -13 -40.81 -66.49 -60.71 2.23 9.13 H
Highest 7010.4 -53.17 -13 -40.17 -68.35 -61.23 2.60 10.66 H
3505.2 -59.44 -13 -46.44 -64.64 -64.33 1.81 6.70 V
5257.8 -52.70 -13 -39.70 -66.25 -59.60 2.23 9.13 \
7008 -53.07 -13 -40.07 -68.12 -61.13 2.6 10.66 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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